



No 1049600.8

(Please quote this number in all correspondence)

CLIENT:
W Wiggins Ltd
PO Box 483
Christchurch

SAMPLE RECEIVED FROM:
W Wiggins Ltd

Date: 27.5.14

Attn: Mark Evans/ Mark Dolan

SAMPLE DESCRIPTION:
White woven fabric,
Ref Humpties Fall 1300D
HDPE, 10 x 10 200 GSM

Client Order No.:

Client Reference:

1/1

AS 1530 Pt 2 - 1993 TEST FOR FLAMMABILITY OF MATERIALS

- samples conditioned at 65% RH and 20°C
- samples tested as received
- when face and back are tested, the worst results are quoted
- the specimen is mounted vertically on a frame and a flame is applied to its base. The maximum height reached by the flame in a predetermined time or the time taken for the tip of the flame to reach a predetermined height is recorded together with the air temperature in a flue mounted above the specimen. From these results the flammability index is calculated.

Results

		length	width
Maximum height (D) - to nearest half division on scale (during the test time of 160 seconds)	Mean	2.0	2.0
	CV%	0.0	0.0
Time (t) to reach the 21 st mark (if less than 54 seconds)	Mean	N/A	N/A
	CV%	N/A	N/A
Heat output (A) degrees C minutes	Mean	1.5	1.5
	CV%	0.0	0.0
Number of test specimens		6	6

	Length	Width
Speed factor (S) – if flame reaches 21 st mark in <54 seconds	N/A	N/A
Spread Factor (E) “ “ fails to reach “ “ “ “	0	0
Heat Factor (H)	1	1

The Flammability Index is calculated by (I = H + E) or (I = H + S) Range 0 – 100 for most materials

Flammability Index = 1

* These test results relate only to the behaviour of the test specimens of the material under the particular conditions of the test, and they are not intended to be the sole criterion for assessing the potential fire hazard of the material in use.

This test was carried out by a subcontracted laboratory

“THIS REPORT APPLIES ONLY TO THE SAMPLES TESTED”

Except where the sample is drawn independently by NZWTA Ltd. NZWTA Ltd makes no warranty, implied or otherwise as to the source of the tested sample. The above test results are not certified due to the adoption of modified and/or non-standard procedures designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY. Except where precluded by law, no responsibility can be accepted by NZWTA Ltd for any claim which may arise from any person acting on information contained herein.

L A Greer, Testing Manager
Signatory

05/06/2014

New Zealand Wool Testing Authority Ltd

Cnr Bridge & Lever Streets, PO Box 12065

Ahuriri, Napier 4144, New Zealand

T +64 6 835 1086, F +64 6 835 6473 Email: testing@nzwta.co.nz